



# TEST REPORT

LAB NO. : (9326)155-0981  
DATE : Jun 15, 2026  
PAGE : 1 OF 4

APPLICANT : HANGZHOU KUBE FABRIC CO., LTD.  
FLOOR 2, BUILDING 1, NO.24, LINPINGDADAO ROAD,  
LINPING ZONE, HANGZHOU, CHINA

CONTACT PERSON : /

DATE OF SUBMISSION : Jun 04, 2026

TEST PERIOD : Jun 04, 2026 to Jun 11, 2026

SAMPLE DESCRIPTION : FABRIC SD398

Color: ALL

Style no. / Model no.: SD398

P.O. No.: /

Country of Origin: /

Country of Destination: /

Composition: 100% POLYESTER

BUYER : /

MANUFACTURER : /

## SUMMARY OF TEST RESULTS

TEST REQUESTED	CONCLUSION	REMARK
FABRIC PROPENSITY TO SURFACE FUZZING AND TO PILLING: MODIFIED MARTINDALE METHOD	DATA	
ABRASION RESISTANCE OF FABRICS BY MARTINDALE METHOD: SPECIMEN BREAKDOWN (SHADE CHANGE	DATA	

RW

**Bureau Veritas Consumer Products Services (Guangzhou) Co., Ltd**  
No. 183, Shinan Road, Meilin Plaza, Dongchong, Nansha, Guangzhou, Guangdong Province, China 511453  
Tel: (86) 20 2290 2088 Fax: (86) 20 3490 9303  
Email: BVCPS\_pyinfo@bureauveritas.com  
Website: cps.bureauveritas.com

*This report is governed by, and incorporates by reference, the Conditions of Testing as posted at the date of issuance of this report at <http://www.bureauveritas.com/home/about-us/our-business/cps/about-us/terms-conditions/> and is intended for your exclusive use. Any copying or replication of this report to or for any other person or entity, or use of our name or trademark, is permitted only with our prior written permission. This report sets forth our findings solely with respect to the test samples identified herein. The results set forth in this report are not indicative or representative of the quality or characteristics of the lot from which a test sample was taken or any similar or identical product unless specifically and expressly noted. Our report includes all of the tests requested by you and the results thereof based upon the information that you provided to us. Measurement uncertainty is only provided upon request for accredited tests. Statements of conformity are based on simple acceptance criteria without taking measurement uncertainty into account, unless otherwise requested in writing. You have 60 days from date of issuance of this report to notify us of any material error or omission caused by our negligence or if you require measurement uncertainty; provided, however, that such notice shall be in writing and shall specifically address the issue you wish to raise. A failure to raise such issue within the prescribed time shall constitute your unqualified acceptance of the completeness of this report, the tests conducted and the correctness of the report contents.*

The content of this PDF file is in accordance with the original issued reports for reference only.  
This Test Report cannot be reproduced, except in full, without prior written permission of the company.



LAB NO. : (9326)155-0981  
DATE : Jun 15, 2026  
PAGE : 2 OF 4

BUREAU VERITAS CONSUMER PRODUCTS SERVICES (GUANGZHOU) CO., LTD

*Andy*

ANDY WANG  
OPERATION MANAGER



**REMARK**

If there are questions or concerns on this report, please contact the following persons:

- a) GENERAL TEL: (86)755 83437287  
FAX: (86)755 83439100
- b) BUSINESS SZ TEL: (86)755 21534695  
FAX: (86)755 83439100  
BUSINESS GZ TEL: (86) 20 87148525  
FAX: (86) 20 87148528
- EMAIL: eechemical.sc@bureauveritas.com  
WEBSITE: cps.bureauveritas.cn



LAB NO. : (9326)155-0981  
DATE : Jun 15, 2026  
PAGE : 3 OF 4

Photo of the Submitted Sample





LAB NO. : (9326)155-0981  
DATE : Jun 15, 2026  
PAGE : 4 OF 4

## TEST RESULT

### FABRIC PROPENSITY TO SURFACE FUZZING AND TO PILLING: MODIFIED MARTINDALE METHOD(BS EN ISO 12945-2)

	Pilling	A Fuzzing	Matting
AFTER 5000 REVOLUTIONS	4	4	3-4

#### **PILLING RATING**

GRADE 5 NO CHANGE  
GRADE 4 SLIGHT SURFACE FUZZING AND / OR PARTIALLY FORMED PILLS  
GRADE 3 MODERATE SURFACE FUZZING AND / OR MODERATE PILLING. PILLS OF VARYING SIZE AND DENSITY PARTIALLY COVERING THE SPECIMEN SURFACE.  
GRADE 2 DISTINCT SURFACE FUZZING AND / OR DISTINCT PILLING. PILLS OF VARYING SIZE AND DENSITY COVERING A LARGE PROPORTION OF THE SPECIMEN SURFACE.  
GRADE 1 DENSE SURFACE FUZZING AND / OR SEVERE PILLING. PILLS OF VARYING SIZE AND DENSITY COVERING THE WHOLE OF THE SPECIMEN SURFACE.

### ABRASION RESISTANCE OF FABRICS BY MARTINDALE METHOD: SPECIMEN BREAKDOWN (SHADE CHANGE) (BS EN ISO 12947-2, 25000 CYCLES, FORCE APPLIED 12 kPa)

	A
SHADE CHANGE (GRADE)	>25000

#### **COLORFASTNESS RATING COLOR CHANGE**

5 NEGLIGIBLE OR NO CHANGE  
4 SLIGHTLY CHANGED  
3 NOTICEABLY CHANGED  
2 CONSIDERABLY CHANGED  
1 MUCH CHANGED

#### **COLORFASTNESS RATING COLOR STAIN SELF STAINING**

5 NEGLIGIBLE OR NO STAINING  
4 SLIGHTLY STAINED  
3 NOTICEABLY STAINED  
2 CONSIDERABLY STAINED  
1 HEAVILY STAINED

\* INDICATES DOES NOT MEET THE REQUIREMENT

COLOR A: BEIGE FABRIC

END